HECRT 2185

made for garden




HECRT 2185

made for garden

Position Part number Nazev Name
1 S-08*20 Sroub M8x20 Bolt M8x20
2 PP-08 Pruzna podloZka 8 Sprinw washer 8
3 P-08 PodloZka 8 Washer 8
4 218500004 Horni buben Upper drum
5 S-08*25 Sroub M8x25 Bolt M8x25
6 SK-08*10 Sroub M8x10 Bolt M8x10
7 M-08 Matice M8 Nut M8
8 218500008 Tésnéni bubnu Drum gasket
9 218500009 Michaci lamela Drum blade
11 218500011 Spodni buben Lower drum
12 214100012 Ozubeny vénec Gear ring
13 218500013 Sestava motoru Motor assembly
14 M-10 Matice M10 Nut M10
15 PP-10 Pruzna podlozka 10 Spring washer 10
16 P-10 Podlozka 10 Washer 10
17 211700017 PruZina Spring
18 211700018 Vyklapéci kolo Tipping wheel
19 S-10*70 Sroub M10x70 Bolt M10x70
20 211700020 Hreben vyklapéni Tipping plate
21 211700021 Drzak oto€ného ramu Frame bracket
22 218500022 Otoény ram Turning frame
23 211700023 Krytka Rubber cover
24 6206 ZZ LoZisko 6206-Z Bearing 6206-Z
25 211700025 Pojistny krouzek Retainer ring
26 211700026 Sroub M12x25 Bolt M12x25
27 211700027 Krytka Rubber cover
28 218500028 Ram Frame
29 211700029 Cep Pin
30 211700030 Kuzelovy pastorek Bevel gear
31 211700031 Kryt pastorku Bevel gear cover
32 SK-06*16 Sroub M6x16 Screw M6x16
33 PK-40 Pojistny krouzek 40 Circlip 40
34 211700034 Podlozka Washer
35 6003-ZZ LoZisko 6003-Z Bearing 6003-Z
36 211700036 Hridel Shaft
37 211700037 Pouzdro Tube
38 211700038 Remenice Pulley




HECRT 2185

made for garden

Position Part number Nazev Name
39 218500039 Pritlatna desticka Fixed plate
40 211700040 Remen Belt
41 SV-08*60 Sroub M8x60 Bolt M8x60
42 211700042 Zavlacka 5x40 Cotter pin 5x40
43 P-25 Podlozka 25 Washer 25
44 211700044 Kolo Wheel
45 218500045 Ram kola Wheel frame
46 S-08*70 Sroub M8x70 Bolt M8x70
47 211700047 Madlo Handle
48 218500048 Predni noha Front leg
49 211700049 Ventilator motoru Motor fan
50 211700050 Drzak motoru Motor bracket
51 S-08*30 Sroub M8x30 Bolt M8x30
52 PK-30 Pojistny krouzek 30 Circlip 30
53 211700053 Kryt skfiné motoru Motor case cover
54 6906-ZZ Lozisko 6906-Z Bearing 6906-Z
55 PKD-47 Pojistny krouzZek vnitini 47 Circlip for hole 47
56 S1-08*25 Sroub M8x25 Bolt M8x25
57 218500057 Kondenzator Capacitor
58 218500058 Motor Motor
59 211700059 SkFifi motoru Motor case
60 P-05 Podlozka 5 Washer 5
61 SK-05*12 Sroub M5x12 Screw M5x12
62 211700062 Spina¢ Switch
63 ST-3,5*16 Sroub ST3,5x16 Screw ST3,5x16
64 211700064 Prichodka kabelu Cable grommet
65 211700065 Privodni kabel Power cord




